Important Notice

The manuals contained in this computer file are
reproductions from the “Wisconsin Engine” counter
catalog, part number “S236”. This manual was last
produced in the mid 1980’s.

As with any printed data, the information contained in
these manuals may not be the most up-to-date available.
It is provided as a convenience to our customers and all
information should be verified before making repairs to
an engine or component.

All service parts are sold through our Distributor
Network. Visit our website (Www.wisconsinmotors.com)
to locate a distributor near you.

wry Wisconsin
' Motors, LLC

Sales Office
2020 Fletcher Creek Drive - Memphis, TN 38133

Phone (901) 371-0353 Toll Free 800-932-2858
WWW.wisconsinmotors.com




PARTS FOR ENGINE MODELS TRA-10D AND TR-10D

152

N
™
oo

136

89
136 4136C

1368
L

284 2642

197 :
134

191 132

101

OPTIONAL
MUFFLER ELBOW

290651C
CRANKCASE, CYLINDER HEAD, CARBURETOR and AIR CLEANER GROUP

Parts are identified by reference number. See parts list for comrect part number.

MP-1380 26



261

T 204

— OPTIONAL —
- OIL FILLER - DIP STICK

GEAR COVER, CRANKSHAFT, PISTON, CONNECTING ROD and FUEL PUMP GROUP

Parts are identified by reference number. See parts list for correct part number.

27

303972C

MP-1331



123

185
170 286
138 —0 165
VALVES and- CAMSHAFT GROUP 285307C-A
OBSOLETE 197
128

261 255
Y 0
@
275 164 177
291042C-1

GOVERNOR ASSEMBLY

Parts are identified by reference number. See parts list for correct part number. .
MP-1382 28




170 282

, _ 285311C-2
AIR SHROUDING and FUEL TANK GROUF

Parts are identified by reference number. See parts list for correct part number.

29 MP-1383



228A

239

270 TO IGNITION

16 SWITCH

— CPTIONAL -
BATTERY [IGNITION
GROUP

159 155

MAGNETO STATOR PLATE and FLYWHEEL GROUP

303973C

o 256
@} et e 268

271 266 278

147

160 N
234 :
237 \\‘Kj

235 &

233
269 \@

265 ~——p
258

|

TAPPET INSPECTION
GOVER GASKET

el

AR CLEANER
BRACKET GASKET

GYLINDER HEAD GASKET
|12
%

<O>

MANIFOLD
FLANGE GASKET

CARBURETOR
FLANGE GASKET

STATOR PLATE SHIMS

STATOR PLATE GASKET

GEAR COVER GASKET

28306C -
BREAKER POINT GROUP

Ref. No. 190, GASKET SET

Parts are identified by reference number. See parts list for correct part number.

MP-1384 . 30




228A —§ To Grd. 229 226A  279A
261A °/ / 243
T RS
- P )
G
pa9A — f%ﬂ s <
‘ SR 161 g
242A @@ / \
/ %“"-——-— 169 Gaskets and Shims 266A 279

per illustration on 230B 262

To Stator opposite page. ag1a ! 7T To Coil 183 \MSB
SOLID STATE IGNITION GROUP for model TRA-12D
150 131 195A 136F 264

191 271A

136D \

g

. - - |
136C 136A/ 136E 264 —  T~1271A

l 1368
: REF. No, 136, AIR CLEANER COMPLETE

15

WALBRO CARBURETOR and AIR CLEANER GROUP for model TRA-12D

SERVICE PARTS LIST for Models TRA-10D, TR-10D and TRA-12D

NON-INTERCHANGEABL.E PARTS

Ref Part Number N wNefh
. P -0 eight
No. Model Model Model Description Req. 2
TRA-10D TR-10D TRA-12D Lbs.| Oz.
82 | AB-172A-1 AB-112-A AB-118 CYLINDER HEAD ccocnerceeeeectvisssisssansssmssnssesers e nss passsmssss s smmrnssses masios 1 2 12
90 | CA-84-etc. CA-82-etc. CA-84-etc. CRANKSHAFT ASSEMBLY .cccoceeeece 1 9 8
{Refer to Note and Fig. A) Includes: 1 GA-45 Gear
2 ME-170 Bearings 1 PL«21 Key
NOTE: The standard cnd basic engine crankshaft part number, as
listed In partnumber column, can be identtfted by raised letters on
the side of the counterweight. Duash numbers are added o the .
basic partnumber to identify specialmachining at the takeroif end.
The dash (=) number will be found stomped on the chieek facing the
flywheel end of the shaft, as illustrated in Fig. A. Order by com-
plete purt number, {dash number added to busic number), and by
qiving Model, Specification and Serial Numbers of the engine.
. Fig. A 290652C
91 DA-83-51 DA-B3A-51 DA-83-51 - CONNECTING ROD ASSEMBLY, 5tendard SIZe e cieetisssrssassansrisssenies 1 7%
DA-81-81, DA=B0-51, DA-77-5]1 {(TRA=10D, THA=12D) repl’d. by DA-§3-51.
DA-81A=51, DA-80A=S1, DA«73C-4=31 (TR~10D) replaced by DA-83A-51.
NOTE: Connecting rods also fumished .010%, .020* and .030% understze,
93 DB-220-1 DB-230 DB-234 PISTON, standard size (cam ground) ..ccunninrn 1 g
Alspo fumished .010%, .020%, .030¥ oversize.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate,
3N MP-1385-4




NON-INTERCHANGEABLE PARTS - Models TRA-10D, TR-10D and TRA-12D

Part Numb Net
Ref. o mee - No. | Weight
No. Model Model Mode! Description Req.
TRA-10D TR-10D TRA-12D Lbs.] O=z.
94 | PE-114 PE-114 PE-114 SCREW LOCK for connecting 10d ..o eeeeevranne RSN 2 1
PE-48 5/16* external tooth lockwasher, replaced by PE=114.
98 | XD-20 XD-20 XD-20 SCREW (spectal hardness) for connecting rod 5/16%:18 x 1-3/8" . hexhd.| 2 1
: XD=-22 {1-3/4” lonq) for obsolete DA=73C-4-51 rod.
101 | AA-T107-etc. AA-107-etc. AA-113A-stc. CYLINDER-CRANKCASE ASSEMBLY com- 1 29
plete with valves, springs, seats, locks, in-
sert, guides, cover, govemor pin, breather
«and plug.
NOTE: The basic gnd stondard cyl&ﬁdepcrancase poart number is AA-T07 for
Models TRA-10D, TR-10D, and AA-113A for Model TRA-12D. Any spedlal
machining is indicated by a number stanped on the case, in the location shown
In Fig. B, Add this number to the bastc cylinder-crankcase part number. The
further additlon of an 51, specifles the cylindemcrankcase is complete with
vdves, springs, seats and ete. Order by this number and by glving the Model,
Specification and Seriel numbers of the endine,
AA-113-etc. cyl-crankcase for TRA-12 D previous to engine serlal No. 5082398,
Replaced by AA-113A-etc. {includes inlet valve with larger valve head).
Fig. B 90845C
114 BK-120-B BK-120-B BK-125 FUEL TANK BRACKET only (Standarad) eeeeoeeeesssserssrmsssssemomemonns 1 2 4
BK-120-B Optionally fumished (low tank mounting).
BK-120, replaced by BK-120-B.
BK-120B-5) BK-120B-S1 BK-125-51 TANK-BRACKET assetmbly with SITUBDING vrvviioeerreeeseseers e oesesmesss sessns 4 8
116 | DR-54-A DR-54-A DR-62 PISTON RING SET, SNdard S1Z€ wcvvrmmveeresnsssssrssesessemssemsessessossssers sesssnsens 1 6
. ' . Consisting oft - '
- 117 | DC-347 DC-347 DC-340 1 COMPRESSION RING, 10D groove ..o veneeeeneaes 1
118 | BC-315 DC-315 DC-339 SCRAPER RING, 2nd groove ... 1
119 | DC-316 DC.316 DC-327 OIL RIMG, 3:d goove ... i
120 | DC-317 DC-317 DC-328 EXPANDER for o1l rng. 1
DR-55 DR.55 DR-59 TR]I CROME RE-RING SET, Standard S1Z€ ..ocoevsvesveeseseseesesceesaresensmssesanns 8
All ring sets are available .010%, ,020%, 030" oversize.
121 | DE-65 DE-65 DE-79 PISTON PIN cooccesctectrmremrersesa s sescrssre s s rassr s sssass sassns secm e eemeee o voseessnareen 1 3
131 | L-63AN-5] L-63AN-51 L-63AN-51 CARBURETOR, Zenith No. 12982 {optionally fumished on TRA-12D) 1 1 12
{Std.) (5td.)} L-97-51 (5td.} | CARBURETOR, Walbro NO. LME=35 oreoeoreeremseoresemosesssses s oo sooeen s 1 i
LQ-33 LQ-33 LQ-48 CARBURETOR REPAIR KIT 3
NOTE: Refer to stanped part number on carburetor for replacement carburetor or parts. See carburetor
bullstins In rear of menual for service replacement parts end insttuctions.
136 | LO-173 LO-173 1.0-194 AlIR CLEANER, complete ....... 1 1
* Consisting of:
136A| LO-173-A LO-173-A LO-194-D HOUSING ............ 1 ]
135B{ LO-173-B LO-173-B LO-194-A ELEMENT ...... 1 3
136C SD=276 $D-275 $D-308 |NSTRUCT|0N DECAL i 1
135D LO-194-C COVER..cccovnens 1 3
136E LO-194-E BRACKET 1 1
136F QF-119 SPACER ot vt re e s srsssssssnts st secers e e esa e s s e s e anea resr e e snsns ananon sran i 1
143- _ N-106 FLYWHEEL vith magnet fing for sold state 1aniton ................. 1 || s
“ N209A1 N109A1 FLYWHEEL fOT WiCO IMUGREID  cveiervrerveressrresonsstenermease vrssoes sasrs e sevssssesoss oo 1 11 10
N109A1S1 N109A151 N109A152 FLYWHEEL for Fairbans MAgNetd eNGINe ucciisiie e ieeanerssssssnas g 4
MOTE: Flywheels for Foirbanks-Morse and Wico magnetos are not interchangeable with each other, un-
less the cormresponding manufecturers coil=stator plate, (Ref. 230) {s used.
T43A| NC-202.2 NC-202-2 NC-202-2 FLYWHEEL (cast iron) for battery ignition engines ....oeeoeecrccererrennes 13
190 | Q-37-A Q-37-A Q-42 ENGINE GASKET SET cicreeriinssssetesnssss stssmema s sesessansnsssenseses snvmsnene 1 8
Q-43 GASKET SET for bearlng plate (1 QF-121, 2 QD-848-2, 2 QD-848A).
- T-108-A T-108-A T-112 GOVERNOR ASSEMBLY complete [Page 28) .wmisnen.s 1 1
: T-112-A GOVYERNOR (special} with ZENITH carburetor.
*

MP-1386-4

LO-175-B element (4% dia.), and $A-137 cap (in ploce of LC~173-A), optionally used on TRA-_'I.'ZD with ZENITH carburetor. .

32




PARTS INTERCHANGEABLE for Models TRA-10D, TR-10D and TRA-12D, except where noted.

|Ref. Part Descrinti No. jNet Wt.[ |Ref. Part D inti No,{Net Wt,
No. | Number cription ReqLb]0z| |No.| Number sscription Req|Lb{Oz]"
-| 303 | AD-41-E VALVYE STEM GUIDE, Inlet ond exhaust | 2 1 123] FA-47 VALYE TAPPET ccrivvrmminstrerssarsssernns | 2 2
104 | AE-74-D EXHAUST VALVE (long life) standard |1 4 .
in modets TRA-10D, TR-10D. . 124 GA-45 CRANKSHAFT GEAR oo 1 5
Optlonally fumished tn TRA-12D. .
AE-74-C Standard in model TRA=12Dmuummienisnin 1 4 | |125| GD-146-A  |GOV. GEAR and FLYWEIGHT assenbly | 1 4
} GD-137F, replaced by GD-146=A.
105 | AE-%96 INLET VALVE [1-3/8% head dic.}.cceeeee. | 1 4 GD-137-E A bl t ilabl
For TRA-10D, TR-10D and previous to 0;37 ETR-Sls;g ¥ i(nc :IV(! diu le(;-,
serial Ne. 5082396 in TRA-12D. used on SRgines o md inci
AE-104 INLET VALVE (1-2/2% head dicu) ..o | 1 4 ing serial Ne. 3909151, For replacement
For TRA-12D beginning with engine of obsolete GD-137-E, use GD-144A-53
sedal No. 5082396, Service Kit,
‘1706 | AF-43-B VALVE SPRING, inlet and exhaust ... 2 2 1271 HF-52 SPACER for govemor contmol disc ... i 1
‘[107 ] AG-26 SEAT for valve spring, inlet ... 1 1 128 | HF-426 SPACER for govemor fulerum shaft ... 1 1
Inlet and exhaust in model TR 2 (Obsolete) used in TE-10D angines pre-
vious to serial No. 3909152.
A roTo.cap s sear om0 || e s P i
Optionally fumished in TRA=12D when PA=395-C Fulctum Shaft.
using AF-74D valve. :
- 129§ HG-201-D VALVE SEAT INSERT (long life) exh. | 1 1
109 | AG-34-A VALVE SPRING LOCATING CUP ... | 2 1 Standard in models TRA-10D,. TR-10D. | -
Optlonaily fumished in TRA-12D.
‘(170 | AR-9 LOCK for valve spring seat oo e | 4 ! HG-214 EXH. INSERT, std. in model TRA-12D |1 1
112 | See Fig. C GEAR COVER ASSEMBLY .covivicnicnnnan | 1 716
Includest L ME-170-1 Bra. eup 131 CARBURETOR -- See Page 32.
1 PH-529 Qil seal | FH=568 (il seal [
2 ME-152 Boarings, for TRA-10D, TR-10D. 132 | LC-281 INTAKE MANIFOLD, TRA-10D, TR-10D | 1 14
NOTE: The sfondard gear cover part number is BD-111F-9 for models - For TRA-12D with ZENITH carburetor.
TRA-10D, TR-10D and BD-111-F for model TRA-12D. Any special
machining would be indicated by @ number stamped behind the bosic 133 LI 5_8 PIPE NIPPLE, 1* = 3 long .cooceeneer- 1 6
BD-111-F cust part number. See Fig. C. o Optional For mufiler mounting,
’ ’ 133A LJ-452-A 45° PIPE NIPPLE, 1" x 7% IonG . uveen 12
XK-140 MUFFLER EL BOW (long)} cast -.. . 13
XK-140-1 MUFFLER ELBOW (short) cast ,....ccermear 8
134 | LL-178-4 HOSE for breather, TRA-10D, TR-10D.. | 1 1
LL-178-A HOSE, 2-5/8" long, for TRA-12D (std.) | 1 1
LL-178-B HOSE, 3-1/2" long, for model TRA-12D
with ZENITH carburetolT ..vumiiisene. | 1 1
135| LL-178-14  {HOSE for fuel line, TRA-10D, TR-10D _ | 1 2
LL-178-16 FUEL LINE for mcdel TRA-12D ............ 1 2
PART
NO., - | LK=30 HOSE CLAMP for fuel line (not illust.) 2 1
Fig. C 290653C~1 136 AIR CLEANER — See Page 32.
- 1 n
113 | BI-375-C-S] |AIR CLEANER BRACKET ASSEMBLY |1 |1 138 ME-37 STEEL BALL for camshatt, 3/8% dia. - | 1 !
For models TRA-10D, TR-10D.
Optionally fumished on TRA-12D, 139 ME-170 MAIN BEARING ASSEMBLY .o 2 g
Includes: Consisting of: *
Li~}78-4 Hose PE-3 Washer 140 1 ME«170-1 Bearing cup
PE-160 Screw PG-1156 Brace M1 i ME-170-2 Bearlng cone
PC-5¢8  Stud  QD-647 Gasket Not sold separately.
PD=-147 Nut XE-8 Screw
Bl-375-A-51, replaged by BI-375C-51. 1427 ME-152 NEEDLE BEARINGfor govemer fulcrum
) shaft — models TRA-10D, TR-10D ... 2 1
114 Refer
to to 143 FLYWHEEL — See Page 32.
121|  Page 32 1434
[122 | EA-130-C  [CAMSHAFT ASSEMBLY, includes gear 44| PA-395C | FULCRUM SHAFT for needle brg. gov. | 1 2
. (.250 dia,) models TRA-10D, TR-10D
and .compression reledse .. ! 1|14 1 TRA-12D 1
PM-232 Torsion spring for compression PA-393-B (-246 dic.) for mode. LD 2
1 fl 1ght e .
release flyweight : : 145! PA-396-A | SHAFT for qovemor Gear wuemmvreeenns 1 1
EA-123-B Camshaft {less compression . .
release) for Model TR-10D. For re- 146 PA-425 DOWEL PIN for gear cover .. | 2 H
placement use EA-130-A,
Order parts from nearest WISCONSIN DISTRIBUTOR or SERVICE CENTER.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.
33 MP-1387-4




PARTS INTERCHANGEABLE for Models TRA-10D, TR-10D ond TRA-12D, except where noted.

|Ref, Part e Mo, |Net Wit |Ref, Part .. No, [Net Wt
No. Mumber Description Req|Lhb| Oz Ne. Number Description Reg|Lb | Oz
‘147 | PA-428L-51 | PUSH PIN and SPRING ASSEMBLY ... [ 1 1 175 ADJUSTING SCREW for governor spring | 1 1
For brecker points. Field replacement Pla237-1 5% long, 3000 to 3600 R.P.M. {TRA-10D}
for PA=-428+L (standard engine part). P1-217-4 5% ¥ long, 3000 to 3600 R.P.M, (TRA-12D}
Used in models TRA-10D, TR-10D. PE-217-5 3-5/8% long, thru 2900 R.P.M. (TRA~ 10D}
PA-428E, PA=428K-S], replaced by P1.217-3 5-5/8" long, thru 2900 R.F.M. (TRA-12D)
PA-4281-81, '
176 | PK-52 PISTON PIN RETAINING RING ............ 2 1
150 | PC-368 STUD for carburetor mounting TRA-12D | 2 1
. 177 | PK-135 RETAINING RING (inner) for govemeor
1511 PC-377 STUD for govemor contel disc .eeeeenn | 1 1 lever shaft, on engines beginning with
Serial No. 3909152 viiiinimissicimesnceeens | 1 1
152 | PC-598 STUD for air cleaer, 8<7/8% long .......... 1 2
Formodels TRA-10D, TR-10D. 178 | PK-144 RETAINING RING . 1 1
P C-529 STUD, 9* long, for TRA-12D 1 2 For govemor lever shaft (outer) .
With L.LO-175R element cleanern
179 | PK.177 CLIP for throttle mod mounting v e | 1 1
1583 PC-590 STUD, bredker cover, TRA-10D, TR-T0D | 1 PK-180, replaced by PK«177.
155 PD-137 NUT for flywheel mounting e vveeveenes. | 1 1 180 ; PK-1467 SNAP RING for govemor gear beginning
with Engine No, 3909152 ... 1 1
156 | PD-147 WING NUT for dir cleaner mounting ... | 1 1
) : . ) 182 PL-21 WOODRUFF KEY, Now 3 e veevernnens | 1 1
157 | PD-204 LOCKNUT for muffier elbow .cvevveenns | 1 1 For crank shaft gear mounting.
159 | PE-58 LOCKWASHER for flywheel mounting.... | 1 1 183 | PL-47 WOODRUFF KEY, No. 18 iviveivviiiceneenns | 1 1
For flywheel mounting.
160 | PF-157 BREAKER BUSHING.. 1 3
Ream .2785 — .2790 cxfter assembly 185 | PM-108 SPRING for camshaft thrust ..., 1 1
Formodels TRA-10D, TR-10D. -
186 | PM-61-A IDLE RETURN SPRING {90 coils) ... ] 1 1
1671 | PG-959-1 BRACKET for grd, switch, TRA-12D ... } 1 2 : For models TRA-10D, TR-10D.
: . Far TRA-12Dwith ZENITH carburetor
162 | PG-556 STRAP for battery {gnitlon or breaker
less igni{i.on coil 1 4 187 | PM-200-A GOVERNOR SPRING (47 co.ils) for
: . ) .| speeds 3000 to 3600 R.P.M. (TRA-10D).
163 | PG-1201 FUEL TANK STRAP ...coivviensceieereenns | 2 6 Cor For all speeds, model TRA-12D ...ovioenn | 1 1
PG-733, replaced by PG-1201. ' PM-166 {88 coils) to ad including 2800 R.P.M.
NOTE: Steel Binder Strapping and Seal load (TRA-10D, TR-10D) . 1
for meunting fuel tank on enqipes sent PM-142 (54 coils) for TR—IOD engines
out from the factory are not serviceable . )previous to Serial No. 3909152 ovoeevi 1
in the field. Order2 PG=1201 straps with b
2 ea, XA-69 screws and PD-239 nuts. 190 ENGINE GASKET SET, See Page 32.
164 | PG-1019-A GOVERNOR VANE ..ccoimrrcveeneeee | 1 1 191 | QC-53 1GASKET, manifold flange, TRA-10D,
: TR-10D. Carburetor flange, TRA-12D.... | 1 1
165 PG-1073 REED for crank case breather . v | 1 i :
’ 192 | QC-71 GASKET, carburetor flange, TRA-10D,
166 | PG-1132 GROUND CLIP for TRA-10D, TR-10D .. | 1 1 TR-10D, end for TRA-12D with ZENITH
. =iy 10T F=30e T RPN U URNUSTRRIE B | 1
167 | PG-1144-2 CLIP for ign. wires and fuelline support | 1 3
PG-1144-A CLIP for model TRA-12D vt | 1 3 193 | QD-798-A GASKET for gear cover v | 1 i
PG-1144=4, replace_d by PGril44-A,
194 | QD-848 GASKET for sither stator plate or bear
168 | PG-1156 BRACE for air cleaner bracket, on ing plate, .003 — .004% thick .o viveis | © 1
models TRA-10D, TR-10D . U I | 1 QD-7994, replaced by QD-848.
For TRA-12D with ZENITH catbaretor QD-848-A | GASKET, .005 —.007# thick . * 1
Use das required with QF-!.ZI Shims
169 | PG-1255 CLIP for stator wire, TRA-12D e | 1 1 to give 001 to .D04" crankshaft end
’ ’ play. 2 and 3 fumished in gasket set.
170 | PH-442 WASHER (rubber faced) i | 1 1
For valve inspection wver. 195 | QD-647 GASKET, air cleaner bracket clamp ...... 1 1
170 | PH-196 WASHER, 1/4% plain steel e} 3 1 Formodels TRA-10D, TR-10D.
For starter shedve mounting. 1954 QD-849 GASKET, dir clemer to carburetor ...t 1 1
(Replaces PHr442 mubber faced washer) For model TRA-12D.
171 | PH-529 OIL SEAL for crankshaft oo | 2 z 196 | QD-801 GASKET for tappet Iinspection cover ... | 1 1
1-in geor covern
I-in stator plate. 197 | QD-825 GASKET, cylinder head, TRA-10D,
172 | PH-546 SPRING WASHER for breatier 1sed . 1 1 QD-850 TR0 : R
173 | PH-548 OIL SEAL for govemor lever shaft ....... 1 1

MP-1388-4

Order parts from nearest WISCONSIN DISTRIBUTOR or SERVICE CENTER.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.

34




PARTS INTERCHANGEABLE for Models TRA-10D, TR-10D and TRA-12D, except where noted.

Ref. Fort Description No. [Net Wh| |Ref. Part Description No, {Net W,
No. Number SETIpTIO Reqg{ Lb! Oz No. Number P RegiLb |L01
= . f
198 | QF-121 SHIM (steel) for stator or bearing plate * i NOTE: Fuel tank is mounted to bracket with steel binder strepping
QF-118, QF-114 (plastic}, replaced by | which is not serviceoble. When replacing fuel tank only, order re-
SF-I?L placement straps (Ref. 163).
Use as required to glve 001 to .004"
crankshaft end play. (3 in gasket set) 225 | RC-122 CAP (screw type} for WE-413 tank .ceeeee. | 1 2
RC-77 cap for obsolete WE-411, WE-404,
200 | RF-1439 EL BOW {n carburetor, for fuel line ..o | 1 1 WE~343 bayonet neck type fuel tanks ..., 2
201 { RG-N SHUT-OFF VALYE and STRAINER ...... 1 2 227 | XD-21 SCREW . (Special hardness) 5/16%18
thread x 1%4* long, hexagon head .. 5 i
202 | RJ-141-5 DIP STICK (screw fn) .cvieevismsinesmensens | 1 3 For mounting cylinder head.
Ogptional Saber Type
203 | RJ-ITY DIP STICK (leng hook) 3 228 XD-140 SCREW (Special hardness) 5/16%18
| RJ-171-D DIP STICK {short hook) 2 thread x 2%* long, hexagon head ...we. 4 1
RJ-171-A, replaced by RJ-171-D, For mounting cylinder head.
204 | LJ-438 TUBE (for saber type dip stick) ... 1 2 228A XD-162 SCREW {Special hardness) 5/16%-18
! thread x 244® long, hexagon head 1 1
206 { SA-124 COVER, tappet, for TRA-10P, TR-10D | 1 5 For cylinder heed and lgnition coil
SA-149 For model TRA-12D {(std.) wuvivvivivinsr | 1 5 strap {in place of XD-140)
SA-149-A For model TRA-12D with ZENITH carb,] 1 - 5
229 vYs-83 STATOR ASSEMBLY (std.) TRA-12D ...| 1 8
207  SA-130-A COVER, brecker box, TRA-10D, TR-10D | 1. 3 For selid state ignitien
Beginning with serial No. 5626521 ,
208 | SD-312 NAME PLATE .vvcrecmmnansonsmsnsssssicncnnine | 1 1 YB-80 previous to above serial number,
Give model, specification and seral use YB-83 with Y J-6% Module
numbers for accurate stemping.
230 | Y-137-8i STATOR ASSEMBLY, TRA-10D, TR-10D{ ! 118
209 | SE-270B-51 FLYWHEEL AIR SHROUD assembly ... | 1 | 2 For Wico magneto. Includes:
ME-170=1 Bealng Cup .ecccivrscrsmresscrens H
210 | SE-27 CYLINDER SIDE SHROUD .o, 1 4 PH-529  Ofl 8300l .uieeccrvcerereecveneceeres 1
20-X13000 Coil assembly 11 12
211 | SE-273 SCREEN for rope sheave ...ocmecsvinn | 1 1 9011409 Coll clip wovmesrvercsrrenmeirsessrmienes | 1 1
212 | SE-282 BACK PLATE for flywheel shroud....... | 1 3 Y-137-1-81 STATOR for TRA-12D with magneto ign,| 1 | 1 | 8
Same as Y-130~31 except 11/32mtqg. holes
213 | SE-297 CYLINDER HEAD COVER ..coccvcvcveeen | 1 8
: Y-131-51 For Fairbanks-Morse magnetc TRA-10D 1|8
215 | U-268 STARTING ROPE ASSEMBLY .......... | 1 & Indludes: ME-[70-] Bearing cup ... | 1
(Obsolete) : PH-520 Oil 8€0l cvrvreccrnsnas 1
216 | UC-203A STARTING SHEAVE {sheet metal)...... | 1 |1 YM 23 Cofl assembly ... 1 12
(Obsolete) .order screen separately YM 24 Cotl clip wivorreeirnan H 1
UC-203, UC-184 (alum.) - Replaced by NOTE: Fadrbanks=-Morse and Wico stator plate assembllies are not in-
UC-203A and 3.XD~150 screws,3PH196 terchangeable with edach other unless the corresponding manuface
washers, 3 PE-3 lockwashers turers flywheel {Ref. 143) is used.
NOTE: See Recoil Starter section following Parts List. !
Sl IRt gt Mot~ I ? 1 |230A BG-334-1-51 |BEARING PLATE ASSEMBLY (fan end) | 1 | 1
: ' ‘ For battery ignitlon, TRA-10D, TR-10D.
PH-27-A Washer.
. Includes:
220 | vC-43-A DISC ASSEMBLY for gov. contrel red ¢ 1 3 1 ME~170=1 Brg. cup 1 PH-529 Oil secl
Includes: 2308 BG-351-51 BEARING PLATE ASSEMBLY ...ccvcveenn | 1 4
1 PH~-324 Washer 1 VE-814 Swivel block For sclid state ignition, TRA-12D.
221 | VE-783-H THROTTLE ROD, lever to carburetor .. | 1 Vio|231 | YD-651 SPARK PLUG, 18mm, Champlon §D-163 | 1 3
For models TRA-10D, TR-10D.
For TRA-12D with ZENITH carb,
VE-844 For s1d. TRA-12D with WALBRO carb, | 1 1] |232) YD-20A RUBBER NIPPLE for coll temminal ........ L 1
293 | wD-66-A MUFFLER (less pipe nipple) .o | 1 1 233 | YD-316 INSULATING WASHER (outer) for
WD-66A~S1 with 1.J-158 pipe nipple. ground stud, TRA']'DD, TR-10D .o | 1 1
224 | WE-413-51 | FUEL TANK with RC-122#llercap ... | 1 | 2 234 | YD-321 STUD for ground clip, TRA-10D, TR-10D | 1 !
WE-409 ond WE-41l] tank with RC-77
cap, replaced by WE-413-81, 235| YD-324 INSULATING WASHER (inner) for
ground stud, TRA-10D, TR-10D ..cvivreena | 1 1
WE-343-C (small seamtank) or TRA-10D,
TR-10D> engines previcus to Serfal No. 236 | YD-325 CONDENSER CLAMP, TRA-10D, TR-10D| 1 1
4213945, no longer aveilable — for re- ’
placemen: order BK-120B-51 Assembly 237 | YD-3326 TERMINAL STRIP for breaker arm ........| 1 1
(WE=-413 Tank, BK-120-B bracket and Models TRA-10D, TR-10D.
steel binder strapping).

Order parts from nearest WISCONSIN DISTRIBUTOR or SERVICE. CENTER.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on '_nam_e piate.

35

MP-1389-5



PARTS INTERCHANGEABLE for Models TRA-10D, TR-10D and TRA-12D, except where noted.

Ref. Part Descrioti No.|Net Wt.| |Ref, Part Description No, | Net Wt.|
No. Number escriptton Reg|Lb| Oz Na., Number P ReqiLb! Oz
239 | YF-38-A COIL {12 volt) for battery ignition weeeeee | 1 |1 | 8 258 | PD-153-2 NUT, No. 8-32, hexagon steel..ein | 2 1
239A YF-37 COIL for breckerless ign., TRA-12D ... { 1 |1 | & . For stud, TRA-10D, TR-10D.
240 | YL-339B-20 |HIGH TENSION LEAD for magneto coil | 1 2 259 | PD-239 NUT, 1/4%-20 thread, square steel ... [ 3 1
’ 1-for govemor lever clamp.
241 | YL-339-6 HIGH TENSION LEAD for battery or 2for fuel tank service straps,
breakerless ignition coil . 1 2 .
YL-339-74 For TRA-12D with remote coxl mounhnq 1 3 261 ) PE-3 LOCKWASHER, 1/4¥ spring lock ........ | 23 1
g=for gear cover to crankcase.
242 | YL-352-16 IGHITION WIRE, bregker box to battery l-foraircleanerbrkt. TRA-16D, TR-10D.
ignition .coil, TRA-10D, TR-10D....cccc... | 1 1 S-for shrouding.
2424 YL-352-5 IGNITION WIRE, coil to swiich, TRA-12D 1 1 j~for govemeor control di sc.
. . : 2~for fuel pump mounting.
243 1 YL-355-8 IGNITION WIRE, coil to grd., TRA-12D | 1 2-for mt'g. manifold, TRA-10D, TH-10D.
3-for stator plate, TRA-10D, TR-1GD,
244 | YQ-12 POINTS end CONDENSER XIT for 3~for starter sheave (not illust.)
models TRA-10D, TR-10D .cvvviviiiiinnr | 1 4 262 | PE-4 LOCKWASHER, 5/16% spring lock ........ 3 1
Consisting of: 2=for carburetor, TRA-10D, TR-10D.
1 ¥YD~314«A Point set 3-for bearing plate, TRA-12D.
1 Y315 Conden ser . .
1 ¥D-326 Terminal strip 263 F_E-S LOCKWASHER, 3/8% spring lock over. | 2 1
1 YD-339 Condenser clip For mounting fuel tank bracket.
245 | YC-9-F.51 GROUND SWITCH ASSEMBLY for 264 | PE-14 LOCKWASHER, No. 10, for TRA-12D .. | 4 1
battery or solid state ignition ......ccee.. 1 2 2-for air cleaner housing to carburetor.
Includes: SD-109 Tog, PE-72 L.W. 2-for gir clemmer bracket to housing.
. 265 | PE-72 LOCKWASHER, No. 8 intemal ...vveievven | ] 1
FUEL PUMP MOUNTING For ground clip, TRA-16L, TR=-100C.
[Not part of stamdard engine)
' 266 | PE-89 LOCKWASHER, No. 8, TRA-10D, TR-10D { 2 1
246 | LL-178.9 FUEL LINE, pump to carburetor wouwee, | 1 1 lI-for gqround clip.
Li-178-18 FUEL LINE, pump to tonk .cceveieeeeecn. 1 1 l=for bretker point bracket.
247 | LP-62G-51 |FUEL PUMP for engines beginning _ 266A PE-113 LOCKWASHER, No. 10 intemal tooth :
with serial No. i 10 for mounting stator plate, TRA=12D..... | 4 i
LQ-51 Repair Kit for LP«62G*S! wovvveeneee | 1 4 :
C 267 | PH-27-A PLAIN WASHER, 1/4"1.D. x 9/16%O.D. | 1 1
LP-42N=81, replaced by LP-62G=81. ) For govemeor lever clamp screw.
L@-28 Repair Kit for LP-42N-S1 pump .. | 1 4
268 | PH-30-A PLAIN WASHER, 1747 steel . ——- 5 1
NOTE: Refer to fuel pump bulletin in 3-forcoil-stator pl ate, TRA—&OD TR— 10D
rear of manuel for meintenance and 1-for breciker cover, TRA-10D, TR- 10D,
repdir i~for govemor fulcrum shaft.
248 | QD670 FLANGE QASKET [ B | 1 269 | PH-86-B PLAIN WASHER, 11/647 LD, x 3/8%0.D, | 1 -
F d TRA- R-10D.
249 | RF-269 STRAIGHT FITTING for fuel inlet . | 1 1 o1 gound stad, 100, Th-10D
Models TRA-10D, TR-10D. 270 | PH-209-B | PLAIN WASHER, 5/16" steel oo | 9 1
250 | RF-1439 ELBOW to pump outlet ... 1 | For cylinder bead mounting.
Inlet and cutlet — model THA—]QD
271 | PH-236 PLAIN WASHER, 13/64%LD. x 1/27 Q.D. | 1 1
Forbrk'r. pointhrkt,, TRA-10D, TR-10D.
STANDARD HARDWAR
) E 271A XA-T - SCREW, No. 10-32 thread x 3/8% long
253 | HF-390 SPACER, 9/22" L.D. x 5/87 Q.D. x 1/8% | 1 1 round head, for TRA-12D . - | 4 1
Far F.M. stator plete ignition wire clip. Zfor air cleaer housmq to cm"buretor
) . 2-for air cleaner bracket to housing.
254 | PB-160 1SCREW, %" 28 thread x 1 long, hex.ha. | 1 i . . )
- n u
For aircleaers brkt. TRA- 10D, TR- 10D, 272 | XA-34 SCREW, 1/4%20 x 1/2¥ long, hex.head | § 1
. 2-for flywheel shroud to crankease,
255, PD-9 NUT, 1/4"-28 thread, hexagon steel ... | 3 1 f:tf-or ﬂyl\r.'hdeel ng:lf todcylinderkhecd. .
1I-for govemar contol disc std. er cylinder side shioud 1o cranscdse.
2=for carburetormounting, TRA-12D,
273 | XA-36 SCREW, 1/4%-20 thread x 3/4% long
256 | PD-77 NUT, 1/4%20 thread, hexdgon steel ... | 1 1 indented hexacon head . el I !
For breaker cover, TRA-10D, TR-10D. For govemor lever clams.

IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.

MP-1449-3

Order parts from nearest WISCONSIN DISTRIBUTOR or SERVICE CENTER.

36




PARTS INTERCHANGEABL.E for Models TRA-10D, TR-10D and TRA-12D, except where noted.

Ref. Part Descriotio No, [Net Wi,
No. Number fption Reg|Lb | Oz TT 94 A
273 | XB-112 SCREW, 1/4%-20 thread x 3/4* long,
cap counierhbore tYPe e 1 2 1 VARIABLE SPEED GOVERNOR
For manifold mtg. TRA-16D, TR~10D.
For TRA-12D with ZENITH carburetor. CONTROL ASSEMBLY
274 | XA-69 SCREW, 1/74"-20 x 2% long, mund hd. .. | 2 1
For fuel tenk service straps.
275 | XA-66 SCREW, No, 5-40 x 1/4" long, reund hd. | 1 1 o —  GOVERNOR LEVER
For govemor vane to shaft. o
o
276 | XA-67 SCREW, No. 4 x 1/4" long, sheet metdl | 4 1 o
For nane plate to shroud. oS STANDARD GOVERNOR SPRING
o //—
277 | XA-126 SCREW, No. 8-32 x 1/2% long, pan head | 1 1 )
For brecxsher reed mounting. .
XA-80 (5/16* lg.), Tepl'd by XA-126. / 302
278 XA-'IZ}S SCREW, No. 8-32 x 1/2% long, pan head | 2 1
l-for bredker peint bracket.
l1-for conden ser mounting.
¥A-118 {5/16" lg.), tepl’d by XA-126.
2791 XB-113 SCREW, No, 10-32x 3/4%1q., sockethd. | 1 1
For stator plate—wide flange, BRA- 120,
303
279A XB-115 SCREW, No. 10-32 x 1/2" ig., socket hd. | 8 5 —\
For stator plate mtg., TRA-12D,
280 | XD-6 SCREW, 1/4%-20 x 3/4% long, hex.head | 2 1 304
For mouniing fuel pump. 301 \
281 | XD-7 SCREW, 1/4"-20 x 1¥ long, hex. heod .. | 3 1
Fer coil-stater plate or fen end bear
ing plate mounting, TRA-10D, TR-10.
. 305
281A XB-117 SCREW (Special-Nyloc} 5/16%-18x 7/8" | 3 1
For bewing plate, TRA-12D.
XD«17-B, replaced by XD-177.
282 | XD-5 SCREW, 1/4"20 x 5/8" long, hex. head | 3 1
For UC-203 starting sheave mounting.
XD-8 (1-1/4" long) for obsolete UC-184 Ref. Part No.|Net Wi,
starting sheave mounting . § 3 1 No Number Description Re:q LbiDz
282 | XD-8 SCREW, 1/47-20 x 1-1/4" long, hex. hd. | 1 1 TT-94-A INCLUDES THE FOLLOWING:
Fordairciean. clamp, TRA-10D, TR-10D.
301 | PH-84 WASHER, 1/4"L.D. x 1/2%0.D. x 1/18%
283 | XD-9 SCREW, 1/4#-20x 1-1/2" long, hex. hd. | 6 1 thick, plan steel ... vmiioncinnienes | 1 1
For gedar cover to crankcase. For lever mounting screw.
284.| XD-16 SCREW, 5/16%-18 x 7/8" long, hex. hd. | 2 1 302 PI-115-B ADJUSTING SCREW - vccov s | 1 2
. For mtg. cartburetor, TRA-10D, TR-10D.
303 VB-238-A CONTROL LEVER ASSEMBLY ........ | I 2
2857 XD-25 SCREW, 3/8%-16 x 3/4"long, hex, head | 2 1
For mounting fuél tank bracket. 304 VE-570-A FULCRUM SPACER for control lever .. {1 1
286 | XD-147 SCREW, 1/4":20x2-1/2* long, hex. hd. 1 1 H 305| XA-35 SCREW, i/4"-20 thread x 5/8% long,
For valve Inspection mounting. indented hex. hegd ..o, 1 1
For mounting control lever,
287 | XK-1 PIPE PLUG, 1/8% square head e, | 1 1
For inlet manifold, TRA-10D, TR-10D.
288 | XK-2 PIPE PLUG, 1/4* square head ..cccvvenee | 1 2
For oil drain.
Order parts from nearest WISCONSIN DISTRIBUTOR or SERVICE CENTER.
IMPORTANT: Always give Model, Specification and Serial Numbers as shown on name plate.
37 MP-1450.3




	Important Notice
	Crankcase, Cylinder Head, Carburetor & Air Cleaner Group (page 2)
	Gear Cover, Cranksaft, Piston Connecting Rod & Fuel Pump Group (page 3)
	Valves & Camshaft Group (page 4)
	Governor Assembly (page 4)
	Air Shrouding & Fuel Tank Group (page 5)
	Magneto Stator Plate & Flywhell Group (page 6)
	Breaker Point Group (page 6)
	Gasket Set (page6)
	TRA-12D Solid State Ignition Group (page 7)
	TRA-12D Walbro Carburetor & Air Cleaner Group (page 7)
	Non-Interchangeable Parts List for Model: TRA-10D, TR-10D & TRA-12D (pages 7-8)
	Interchangeable Parts List for Model: TRA-10D, TR-10D & TRA-12D (pages 9-13)



